

Test Report No.: SDHGR101202374FT Date: Dec 24, 2010

ACCESS OFFICE INDUSTRIES 10 LIDDELOW STREET, KENWICK W.A.6107, AUSTRALIA.

The following sample(s) was / were submitted and identified on behalf of the client as:

: ÒÔŠŒÚÙÒÁŒÜŒÕUÞÁXŒÙŒVUÜÁÔPŒÜ Sample Description

: ÒÔŠŒÚÒÁÔPŒXØ Style / Item No.

Ô[* } d^Á; ÁU¦ã ¾ KÁWWWWWWWKÔPŒŒ

Country of Destination

Test Performed : I. AS/NZS 4688.2:2000 Furniture - Fixed height chairs, Part 2:

Determination of strength and durability (Level 5)

II. AS/NZS 4688.3:2000 Furniture - Fixed height chairs, Part 3:

Determination of stability - Upright chairs

Sample Receiving Date : Dec 15, 2010

Test Performing Date : Dec 15, 2010 to Dec 24, 2010

Test Result(s) : For further details, please refer to the following page(s)

Comments / Conclusion : Pass

The Submitted sample meets the requirements of AS/NZS 4688.2:2000

(Level 5) and AS/NZS 4688.3:2000



Sample as received - view 1



Sample as received - view 2

SGS-CSTC Co., Ltd.

Signed for and on behalf of

Á

Jack Yao Section Manager



Sample as received - view 4

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions. htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, independents and put in the limits of client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exponents parties to a transaction from exactlying all their rights and obligations under the transaction document. This document cannot be reproduced except in full, without prior written approval of the Company. Any unperformed alteration, orgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the readits shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To the eartify thickly of testing inspection report & certificate, please contact us at Interphone; (86-755)83071443, or email: CN.Doccbeck@sgs.com

SDHG

III. [15/BuildingEuropean Industrial Partille: 1 Shurterean Float (Mather Stedan) Delang Town, Shunda Festian, Quangring China 5283333 t (86-757) 22805888 f (86-757) 22805858 中国 ·广末·佛山市爾德区大良斯達办事处五沙蘇和南路1号歌灣工业第一号厂房首层 輔導: 528333 t (86-757)22805888 f (86-757)22805858 e sgs.china@sgs.com